
Plow Mount PART # 105255
Hardware Kit: HK-051

Kit Components:
Qty. Part Description
1................. Plow Mount Plate
1................. Bolt Plate
3................. 3/8"-16 x 1 1/2" Flanged Bolt
2................. 3/8"-16 Lock Nut Flanged
2................. 3/8"-16 x 1-1/4" Hex Flanged Bolt

POLARIS RANGER XP

©2010 Copyright Kappers Fabricating, Inc.   All rights reserved

Figure 1Figure 1

Figure 3Figure 3

INSTALLATION INSTRUCTIONS:
1. Place mount plate up to machine as shown in Figure 4.

2. While holding mount plate up to machine loosely install 1 1/4" Bolts (A) 
and 3/8" Flanged Lock Nut as shown in Figure 1 & 5.

3. Place Bolt Plate into location as shown in Figure 4.

4. Install mount to bolt plate using the 1 1/2” Flanged Hex Bolts (B) as 
shown in Figure 1. Figure 3 shows holes the bolts will go through.

Note:

Center Carriage Bolt can be hard to install and is not necessary. You  
may leave this uninstalled as an option.

5. Tighten down all bolts.

6. See UTV Plow Tube System instruction manual for tube attachment.

Figure 5Figure 5

Figure 2Figure 2

AA

BB

AA

Figure 4Figure 4


